
State of Florida 

CAPITAL CIRCLE OFFICE CENTER 0 2540 SHUMARD OAK BOULEVARD 
TALLAHASSEE, FLORIDA 32399-0850 

-M-E-M-0-R-A-N-D-U-M- 

DATE: February 8 ,2008 

TO: 

FROM: 

RE: 

Ann Cole, Commission Clerk - PSC, Office of Commission Clerk 

Jared Deason, Regulatory Analyst IV, Division of Economic Regulation 

Docket No. 070641-WU, Complaint by Warren Dunphy, on behalf of Realm 
Management, LLC regarding required installation of a reuse line by Aloha Utilities, 

Attached is a document for inclusion in the docket file for Docket No. 070641-WU, 
Complaint by Warren Dunphy, on behalf of Realm Management, LLC regarding required 
installation of a reuse line by Aloha Utilities, Inc. 

The document is an e-mail which is dated February 7, 2008 addressed to Jared Deason from Mr. 
Jeff Hilton from The Florida Department of Enviromental Protection. 



Page 1 of 2 

Jared Deason 

From: Hilton, Jeff [Jeff.Hilton@dep.state.fl.us] 

Sent: Thursday, February 07,2008 4:29 PM 

To : Jared Deason 

Subject: RE: Aloha Utilities 

Attachments: PERMIT with new GWMP FLAOl2752-007.DOC 

Attached is Aloha's latest permit. Section IV starting on page 14 relates to public access reuse system. The 
Department wants the utility, to the greatest extent possible, to expand their reuse system, but there are no 
Department rules specific to requiring customers accept reuse water. 

Jeff Hilton, P.E 
Manager 
Domestic Wastewater Program 
813.632.7600, x443 
813.632.7662 fax 
81 3.376.9557 blackberry 
jeff.hilton@dep state.fl.us 

Please Noto. Fi~!ric!a h a s  Oroad pubiic records Law Most written coinniunications to or from state officials rC?gardin:J stilti) S:iS!ilCsS are pilhllc rt?COrds 
available 10 fix: pdblic and the media upon rccjuest. Your e-inail communication may thcrefore be Subpct to pubiic CIisciosiire!. 

The Department of Environmental Protection values your feedback as a customer. DEP Secretary Michael W. 
Sole is committed to continuously assessing and improving the level and qualify of services provided to you. 
Please take a few minutes to comment on the quality of service you received. Simply click on ths  lmk to the DEP 

From: Jared Deason [mailto:JDEASON@PSC.STATE.FL.US] 
Sent: Tuesday, February 05, 2008 2:53  PM 
To: Hilton, Jeff 
Cc: Bart Fletcher; Cheryl Bulecza-Banks 
Subject: Aloha Utilities 

Dear Mr. flilton. 

Customer Survey. Thank ~ "- you in advance for completing _".  the survey. ~ xx 

Here is the link to the response by Aloha lltilities, Inc. regarding their DEP Permit referred to in our telephone conversation 
earlier today (pages 2 through 3 of the document). 

- h ttp/l_www p s c s t a f_e. f I. u sll i b ray/ f I I I n g si 0 7 10 92 7 1 -0 7/0 92 7J - 0 7 p d f 

Please review and provide a response as to whether DEP agrees or disagrees with Aloha's assertions. This item will be 
going before the Commission at the March 4, 2008 Agenda Conference and a response by DEP will be very helpful in 
providing a complete and accurate recommendation for the Commissioners. Thanks for all your help. 

Jared Deason 
Division of Economic Regulation 
Florida Public Service Commission 
2540 Shumard Oak Boulevard 
Tallahassee, Florida 32399-0850 
Telephone: (850) 41 3-6844 
Fax: (850) 41 3-6845 

2/8/2008 



2/8/2008 

Page 2 of 2 



STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: 

Aloha Utilities, Inc. 

RESPONSIBLE AUTHORITY: 

PERMIT NUMBER: FLA012752 

ISSUANCE DATE: March 1, 2004 

REVISION DATE: June 26,2006 
EXPIRATION DATE: February 28,2009 

PA FILE NUMBER: FLAOl2752-006-DW lP/NR 

PA FILE NUMBER: FLAOl2752-007-DW lP/RM 

Mr. Stephen G Watford 
President 
69 15 Perrine Ranch Road 
New Port Richey, FL 34655 

(727) 372-01 15 

FACILITY: 

Seven Springs W WTF 
2850 Seven Springs Blvd. 
New Port Richey, FL 34655 
Pasco County 
Latitude: 28” 1 1 ’ 57” N Longitude: 82” 4 1 ’ 40” W 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida 
Administrative Code. The above named permittee is hereby authorized to construct and operate the facilities shown 
on the application and other documents attached hereto or on file with the Department and made a part hereof and 
specifically described as follows: 

TREATMENT FACILITIES: 

Operation of an existing 12-Month Average Daily Flow (12MADF), Type I, extended air domestic wastewater 
treatment plant with a permitted capacity of 1.6 MGD. The facility consists of mechanical screening and grit 
removal both with manual bypass, one equalization tank of 500,000 gallons total volume, the facility has two 
treatment trains both rated for 0.800 MGD treatment capacity, the north train consists of: four (4) aeration tanks of 
627,600 gallons total volume ) one (1) clarifier of 104,515 gallons total volume and 1,531 square feet of total surface 
area, the south train consists of: five (5) aeration tanks of 606,500 gallons total volume, one (1) clarifier of 104,515 
gallons total volume and 1,531 square feet of total surface area, flows from each train are combined and pumped to 
one (1) gravity filter with seven cells of 78.5 square feet surface area providing 549.5 square feet of total surface 
area, two (2) baffled chlorine contact chambers of 95,504 gallons total volume (each of 47,752 gallons volume) and 
one (1) aerobic sludge holding tank of 123,100 gallons total volume. Disinfection is achieved by using gas 
chlorination. This plant is operated to provide secondary treatment with high-level disinfection. Seven Springs 
WWTF is classified as providing Class I reliability. 

Construction of a new raw waste water splitter box, the splitter box will divert flow as needed to the existing north 
treatment train and the proposed two new treatment trains, two (2) new treatment trains each with a design capacity 

FPSC-CGiYMISSiOH CLERK ,. 



FACILITY: Seven Springs WWTF 
PERMITTEE: Aloha Utilities, Inc. 

PERMIT NUMBER: FLA012752 

of .65 MGD and one (1) aeration tank of 650,000 gallons for a total aeration volume of 1,300,000 gallons and a total 
treatment capacity of 1.3 MGD, a flow splitter box to divert flow to the new clarifiers, three (3) new clarifiers each 
of 1,960 feet squared surface area providing 5,880 feet squared total surface area for the two new trains, two (2) 
aerobic sludge holding tanks each of 128,000 gallons volume providing 256,000 gallons total volume, and all 
proposed appurtenant equipment such as a sludge transfer pump station, scum pump station, valves and piping, 
pumps, and blowers. Flow from the two new trains will be combined with effluent from the north train at an existing 
intermediate pumping station. Construction of an additional gravity filter with a minimum of 549.5 square feet of 
total surface area. The existing south treatment train will be taken off-line and all tankage will be used for storage of 
reject water. The additional tankage will provide approximately 700,000 gallons of storage volume for a total reject 
storage volume of 2.3 MG. The existing gaseous chlorine will be replaced with a liquid chlorine feed system. Upon 
completion of the proposed improvements the facility will be re-rated from 1.6 MGD to 2.1 MGD 12-MADF 
permitted capacity. 

REUSE: 

Land Application: An existing 3.089 MGD 12-Month Average Daily Flow (12MADF) permitted capacity slow- 
rate public access system (R-001) consisting a general reuse area as defined by the boundaries of Seven Springs’ 
service area as defined in Aloha’s Florida Public Service Commission approved tariff and as displayed on the map 
prepared by Civil Engineering Associates, Inc., dated March 28, 2001 hereby incorporated by reference. Wet 
weather storage is provided by on site ponds with an approximate total bottom area of 20.5 acres providing storage 
volume in the amount of 17.7 MG. 

IN ACCORDANCE WITH: The limitations, monitoring requirements and other conditions set forth i n  Pages 1 
through 23 =of this permit. 

PA File No. FLAOl2752-007-DWlPRM 2 



FACILITY: Seven Springs WWTF 
PERMITTEE: Aloha Utilities. Inc. 

Total Residual Chlorine (For 
Disinfection) 
Turbidity 

PERMIT NUMBER: FLA012752 

MGlL Minimum 1 .o Continuous Meter EFA-O 1 See 

NTU Maximum See Pei-mit Condition I.A.7. Continuous 

Cond.I.A.6 
Meter EFB-0 1 

I. RECLAIMED WATER AND EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

Giardia I CYSTS11 I Maximum I I Report I Once evei-y two years I Filtered 

A. Reuse and Land Application Systems 

EI-A-01 

1. During the period beginning on the issuance date and lasting through the expiration date of this permit, the permittee is authorized to direct 
reclaimed w t e r  to Reuse System R-001. Such reclaimed water shall be limited and monitored by the permittee as specified below: 

Reclaimed Water Limitations Monitoring Requirements 

00 L I I I I 1 1 

Coliform, Fecal, % less than PERCEN Minimum See Permit Condition I.A.5. Daily 
detection T 
Coliform, Fecal #/100ML Maximum See Permit Condition I.A.5. Daily 

Cryptosporidium I OOCYS I Maximum I I Report I Onceevery two years I Filtered 

Monitoring Location 
Sample Type Site Number Notes 

and totalizers Cond. I.A.4 
Recording flow meters FLW-01 

EFA-OI 

24-hour flow EFA-O I 
proportioned 

composite 
Grab EFB-OI 

Meter EFA-O I See 
Cond.l.A.3 

Grab EFA-OI 

Grab EFA-01 

_. . 
TWO0 L 

PA File No. FLAO12752-007-DWlP/RM 3 



FACILITY: Seven Springs WWTF 
PERMITTEE: Aloha Utilities. Inc. 

Monitoring Location 
EFA-0 1 

PERMIT NUMBER: FLA012752 

Description of Monitoring Location 
After disinfection and prior to the public access reuse system R- 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 
1. and as described below: 

EFB-0 1 
FLW-0 1 

001. 
After filtration and prior to disinfection. 
Total flow to reuse system R-001 as measured by the MAG meter 

1 located after the public access reuse pump station. 

3. Hourly measurement of pH during the period of required operator attendance may be substituted for 
continuous measurement. [Chapter 62-601, Figure 2, Footnotes I and 21 

4. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. 
[62-601.200(17) and .500(6)] 

5 .  Over a 30-day period, at least 75 percent of the fecal coliform values shall be below the detection 
limits. No sample shall exceed 25 fecal coliforms per 100 mL. No sample shall exceed 5.0 mgiL of 
total suspended solids (TSS) at a point before the application of the disinfectant. Note: To report the 
“% less than detection,” count the number of fecal coliform observations that were less than detection, 
divide by the total number of fecal colifoi-ni observations in the month, and multiply by 100% (round to 
the nearest integer). [62-600.440(5)Cf)] 

6 .  The minimum total chlorine residual shall be limited as described in the approved operating protocol, 
such that the permit limitation for fecal coliform bacteria will be achieved. In no case shall the total 
chlorine residual be less than 1 .O mg/L. (62-600.440(5)(8); 62-6/0.460(2); and 62-610.463(2)] 

7. The maximum turbidity shall be limited as described in the approved operating protocol, such that the 
permit limitations for total suspended solids and fecal coliforms will be achieved. [62-610.463(2)] 

PA File No. FLAO12752-007-DWlP/RM 4 



FACILITY: Seven Springs WWTF 
PERMITTEE: Aloha Utilities, Inc. 

Max'Min Units 

MGD Maximum 

PERCE Maximum 
NT 

MG/L Maximum 

MGiL Maximum 

PERMIT NUMBER: FLA012752 

Limitations Monitoring Requirements 

Monitoring Location 
Site Number Notes 

Annual Monthly Weekly Single Monitoring Sample Type 
Average Average Avel-age Sample Frequency 

1.6 Report Continuous Recording flow meters FLW-02 See 
and totalizers Cond.I.B.5 

FLW-02 Calculated Report Monthly 
(Mo.Total) 

Report Weekly 24-hour flow INF-OI See 
proportioned Cond.I.B.4 

composite 
Report Weekly 24-hour flow INF-0 1 See 

proportioned Cond.I.B.4 